Вы находитесь на странице: 1из 5

M2 Antenna Systems, Inc.

Model No: 40M1C

SPECIFICATIONS:
Model ........................................ 40M1C
Frequency Range ...................... 7.0 7.3 MHz
*Gain, (FS) / Over gnd ............... 1.9 dBi*
Front to back .............................. 7.3 @ 70
Beamwidth ............................... E=83
Feed type / Balun....................... 1:1 Balun opt.**
Feed Impedance........................ 50 Ohms
Maximum VSWR ....................... 2.0:1 @ Band Edges

Power Handling.......................... See Balun opt.


Boom Length / Dia ..................... N/A
Maximum Element Length ......... 52
Turning Radius:.......................... 26
Stacking Distance ...................... 70 to 80
Mast Size ................................... 2 or 3 Nom.
Wind area / Survival................... 100 MPH
Weight / Ship Wt. ....................... 25 Lbs. / 28 Lbs.

*Subtract 2.14 from dBi for dBd / FS = Free Space **1:1 Balun Opt: Power Handling / Connector

FEATURES:
Recently, M2 engineers developed a new way to make coils using CNC tooling. The result is a precision inductor increasing Q and lowering loss to new levels. A coil loaded element design was computer optimized. This design gets the bandwidth and maintains performance across the band like no other loaded 40 meter dipole.
Mechanically it is easy to assemble. Only the tips of the element are different as all the coils are the same for each element. The coils themselves float in air minimizing dielectric loss. They are fully covered with a husky polyethylene cover.
Each end of the coil uses a massive 3.75 full circumference solid connection. Two tuning options are available; 7.0-7.2 or
7.1-7.3 but still broadband. The resulting design is head and shoulders above the competition in strength, durability and
performance. This antenna has been designed to meet your needs and give you years of enjoyment on the 40 meter
band. Remember foreign broadcast is now gone below 7.2 MHz and foreign hams can now transmit all the way to 7.2
MHz on phone and CW. 40M is now a spectacular worldwide DX band! If you havent tried 40M lately, you are in for a
treat! Mechanically, the elements are identical to its older brother, the 40M1L. The 40M1C can also withstand continuous
winds of 100 mph or the constant battering of high winds . This antenna too, WILL frustrate Mother Nature! The optional 3
kW continuous, 5 kW peak, 1:1 balun completes the package. All hardware is stainless, except for u-bolt & cradles.

M2 Antenna Systems, Inc. 4402 N. Selland Ave. Fresno, CA 93722


Tel: (559) 432-8873 Fax: (559) 432-3059 Web: www.m2inc.com
2010 M2 Antenna Systems Incoporated

3/5/10
Rev.03

40M1C HALF ELEMENT ASSEMBLY


BEFORE YOU BEGIN: Look over all the DRAWINGS to get familiar with the various parts and assemblies in the system. Tools handy for assembly process: screwdriver, 11/32, 7/16, 1/2, 9/16 and 5/8
spin-tites, end wrenches and/or sockets, measuring tape.
Note:
All installations are unique in some way, which means it's OK to preassemble certain hardware, or
rearrange the assembly process to meet specific site requirements. A quick review of the assembly
drawings should help firm up the appropriate strategy. Please remember to double-check all hardware for tightness BEFORE it becomes inaccessible.
Two containers of zinc paste (Penetrox, Noalox, or equiv.) has been provided to enhance and
maintain the quality of all mechanical and electrical junctions on this system. Apply a thin coat
wherever two pieces of aluminum come in contact or any other electrical connections are made.
It is also useful on screws and bolt threads as an ANTI SEIZE compound.

NOTE:
Element half shown. Other half is the same.

40MC1 BTM & BALUN DETAIL

COMPRESSION CLAMP DETAIL

40M1C PARTS & HARDWARE


DESCRIPTION .........................................................................................QTY
ELEMENT #1: 1-1/2 X .058 X 60............................................................2
ELEMENT #2: 1-1/4 X .058 X 60............................................................2
ELEMENT #3: 1 X .058 X 24..................................................................2
ELEMENT #4: 1 X .058 X 60 SOE .........................................................2
ELEMENT #5: 3/4 X .049 X 48...............................................................2
ELEMENT #6: 1/2 X .049 X 40...............................................................2
ELEMENT SLEEVE, 1.375 X .058 X 23.812 ............................................2
FIBERGLASS CENTER, 1-1/4 X 24 (M2AFG0034) ...............................1
POLY DISC INSULATOR, 1-1/4 (M2ADI0020) .......................................2
COMPRESSION CLAMP, 5/8 .................................................................2
ELEMENT OVERHEAD SUPPORT BRACKET, ......................................2
TURNBUCKLE PLATE, 2 X 2 X 1/8......................................................1
BOOM TO MAST PLATE, 3/16 X 6 X 6 (M2APT0300) .........................1
40M-12 TURN COIL ASSEMBLY .............................................................2
1:1 BALUN ASSEMBLY ...........................................................................1
PENETROX / ZINC PASTE CUP .............................................................1
ASSEMBLY MANUAL ..............................................................................1
HARDWARE:
2-1/2 U-BOLT & CRADLE .......................................................................1
2 U-BOLT & CRADLE .............................................................................3
1-1/2 U-BOLT & CRADLE .......................................................................2
TURNBUCKLE, 5/16 X 6, H&E, ZINC .....................................................2
KEVLAR, 1/8 X 27 (324)........................................................................1
LOCKWASHER, 5/16, SS ........................................................................12
NUT, 5/16-18, SS .....................................................................................12
BOLT, 1/4-20 X 2-1/4, SS........................................................................2
LOCKWASHERS, 1/4, SS ........................................................................2
NUT, 1/4-20, SS .......................................................................................2
LOCKNUT, 1/4-20, SS..............................................................................2
SCREW, 8-32 X 1-3/4, SS.......................................................................4
SCREW, 8-32 X 1-1/2, SS.......................................................................6
SCREW, 8-32 X 1-1/4, SS.......................................................................12
SCREW, 8-32 X 1/2, SS..........................................................................2
NUT, 8-32, SS ..........................................................................................2
LOCKNUT, 8-32, SS.................................................................................22
ALLEN HEAD WRENCH, 5/64 ................................................................1

M2 ANTENNA SYSTEMS, INC.


4402 N. SELLAND AVE.
FRESNO, CA 93722
(559) 432-8873 FAX: 432-3059
www.m2inc.com Email: sales@m2inc.com